

TEST CERTIFICATE

(This certificate is not valid without a hologram)



Sample: High Pressure Decorative Compact Panel
(Sample ID: CLADS9506-SUEDE)

Ref. No.: Nil
Issued To: Greenlam Industries Ltd.
Vill. Paterh Bhonku,
PO Panjehra The. Nalagarh,
Distt Solan, Himachal Pradesh.

Report No.:1010814
Report Date: 15/02/2016
Job Code STRC/BM/1010814
Sample Received On: 11/02/2016
Sample Quantity: 3pcs

S. No.	Test	Result	Test Method
1.	Thermal Conductivity, W/m.°k	0.24	EN 12664-2001
2.	Thickness, mm	5.897	By micrometer

Santram
Authorised Signatory
SANTRAM RAJPUT
Technical Manager